

# Certificate of Analysis

TestMySupps • Independent Lab Report (ANONYMIZED SAMPLE)

SAMPLE ID VMS-SAMPLE-0001  
TEST TIER Standard (Potency + Heavy Metals)  
METHOD HPLC & LC-MS/MS  
REPORT DATE June 18, 2026

## Potency Results

ANALYTE	CLAIMED	MEASURED	RESULT
Tongkat Ali Extract	400 mg	138 mg	FAIL
Fenugreek Extract	500 mg	486 mg	PASS
Zinc (as citrate)	30 mg	29 mg	PASS
Vitamin D3	2000 IU	910 IU	FAIL

## Heavy Metals Screen

Lead (Pb)	< 0.1 ppm	PASS
Arsenic (As)	< 0.1 ppm	PASS
Cadmium (Cd)	< 0.05 ppm	PASS
Mercury (Hg)	< 0.05 ppm	PASS